



Acoustical Surfaces, Inc.

SOUNDPROOFING, ACOUSTICS, NOISE & VIBRATION CONTROL SPECIALISTS

123 Columbia Court North • Suite 201 • Chaska, MN 55318
(952) 448-5300 • Fax (952) 448-2613 • (800) 448-0121

Email: sales@acousticalsurfaces.com
Visit our Website: www.acousticalsurfaces.com

We Identify and **S.T.O.P.** Your Noise Problems

US-D-OPS-04-01-T



SGS U.S. Testing Company Inc.

5555 Telegraph Road • Los Angeles, CA 90040 • Tel: 323-838-1600 Fax: • 323-722-8251

CLIENT: Rendered by Manufacturer and Released to:
Acoustical Surfaces Inc.
123 Columbia Court North, Suite 201
Chaska, MN 55318

Test Report No. 171036

Date: September 17, 2002

SAMPLE ID: The Client submitted and identified the following test material as Quiet Liner with Black Facing. Note: The black facing was expose to the flame source.

DATE OF RECEIPT: ENTERED into SGS USTC sample tracking system on August 13, 2002 as STN 35200.

TESTING PERIOD: August 28, 2002.

AUTHORIZATION: Testing authorized by Tod Kean.

TEST REQUESTED: Perform standard flame spread and smoke density developed classification tests on the sample supplied by the Client in accordance with ASTM Designation E84-01 "Standard Method of Test for Surface burning Characteristics of Building Materials". The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255 and UBC No. 8-1.

TEST RESULTS:	<u>Flame Spread</u>	<u>Smoke Density</u>
	5	10
	For detailed results see page 2	

Tested by: SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.

Brain Ortega
Test Technician

Greg Banasky
Supervisor Fire Technology

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company.

Member of the SGS Group (Société Générale de Surveillance)

- Soundproofing Products • Sonex™ Ceiling & Wall Panels • Sound Control Curtains • Equipment Enclosures • Acoustical Baffles & Banners • Solid Wood & Veneer Acoustical Ceiling & Wall Systems
- Professional Audio Acoustics • Vibration & Damping Control • Fire Retardant Acoustics • Hearing Protection • Moisture & Impact Resistant Products • Floor Impact Noise Reduction
- Sound Absorbers • Noise Barriers • Fabric Wrapped Wall Panels • Acoustical Foam (Egg Crate) • Acoustical Sealants & Adhesives • Outdoor Noise Control • Assistive Listening Devices
- OSHA, FDA, ADA Compliance • On-Site Acoustical Analysis • Acoustical Design & Consulting • Large Inventory • Fast Shipment • No Project too Large or Small • Major Credit Cards Accepted



Acoustical Surfaces, Inc.

SOUNDPROOFING, ACOUSTICS, NOISE & VIBRATION CONTROL SPECIALISTS

123 Columbia Court North • Suite 201 • Chaska, MN 55318
 (952) 448-5300 • Fax (952) 448-2613 • (800) 448-0121

Email: sales@acousticalsurfaces.com
 Visit our Website: www.acousticalsurfaces.com

We Identify and **S.T.O.P.** Your Noise Problems



SGS U.S. Testing Company Inc.

Report.: 171036
 Date: September 17, 2002
 Page: 2 of 2

OPERATION AND CONDITIONING: The sample material was submitted in one piece 24" wide by 24" long conforming to test chamber dimensions. The sample was supported during testing by 2" hexagonal mesh poultry netting running the length of the test chamber and 1/2" round metal rods placed at two foot intervals across the width of the test chamber.

Prior to testing, the specimen was placed in the conditioning room (maintained at 73.4 ±5° F and relative humidity of 50 ±5%) and allowed to reach moisture equilibrium.

SUMMARY OF ASTM E84 RESULTS: Because of the possible variations in reproducibility, the results are adjusted to the nearest figure divisible by 5.

SAMPLE IDENTIFICATION	FLAME SPREAD	SMOKE DENSITY
Quiet Liner Insulation with Black Facing	5	10

In order to obtain the Flame Spread Classification, the above results should be compared to the following table:

FPA Class	UBC Class	Flame Spread
A	I	0 through 25
B	II	26 through 75
C	III	76 through 200

BUILDING CODES CITED:

- National Fire Protection Association, ASNI/NFPA No. 101, "Life Safety Code" , 1994 Edition.
- Uniform Building Code, 1994 Edition, Chapter 8, Interior Finishes, Sections 801-807.